Test Report: Florida Natural Exposure



Florida Test



Total duration: 60 months



EXPOSURE PERIOD:

FROM: 01/06/2014 TO: 21/07/2019

LAB. ID NUMBER: 47451 POWDER COATING: 17C-902-A001 HEAT TRANSFER FILM: 82118/01 L4 colour variation (ΔΕ): **3,40** residual gloss: **68**%

## **Technical Remarks**

After 5 years of exposure in Florida, the sample has a sufficient residual gloss and high colour variation, the aspect still remains good.

QUALITYDECORAL \* PLATINUM \*

Test was carried on samples prepared according to technical specifications supplied by raw materials manufacturers.

The final evaluation will be based on visual inspection with the naked eye and using grey scale (ISO 105-A02).

